



Alekh

PLASTICS TESTING CENTRE

F-94, RUDRAKSHA-II, JASHODANAGAR-MEHAMDABAD HIGHWAY,
VATVA, AHMEDABAD:382445. TEL-FAX : 25830445
E-mail : alekh_plastics@yahoo.com

TEST REPORT

No: TR/09-10/318

Date: 15/12/2009

Issued to: M/s. Sun Arch Industries
GIDC,
Morbi

Sample Details: UPVC multilayer roofing sheet-2mm (as stated by the party)

Your reference: Received by courier on 30/11/09

Test Results

Sample	Test property	Unit	Test value	Remarks
UPVC sheet 2mm	Chemical resistance (in 18% HCl for 24 hrs at ambient condition)	---	No visual effect	Ref: ASTM D 543
	Chemical resistance (in 20% NaOH for 24 hrs at ambient condition)	---	No visual effect	Ref: ASTM D 543
	Chemical resistance (in saturated solution of NaCl for 24 hrs at ambient condition)	---	No visual effect	Ref: ASTM D 543



Authorised Signatory

N.B. No liability, whatsoever is accepted for this report. Valid only for the sample given for testing. Not for publication.